
640 DUKE II - LIME <2000><US><977503>
FRONT FORK, TRIPLE CLAMP

30769

Pos Part Number Description Additional Text Quantity

1* 0518T780LS FORK LEG L/S WP 640 DUKE '99 1.00

2* 0518T780RS FORK LEG R/S WP 640 DUKE '99 1.00

10* 58701032000 BOT.TRIPLE CLAMP X=35MM/D=54MM BLACK 1.00

11 50101033100 FORK TUBE L=244 '91 ONLY FOR MXC, EXC 1.00

12* 58701034000 TOP TRIPLE CLAMP X=35MM/D=54 BLACK 1.00

15 58402001050 SUPPORTKIT F.HANDL.DUKE,ADV'97 1.00

20 56401042000 washer 10.5x32x2 2.00

22 56401040000 rubber bushing 4.00

23 56401041100 SPACER TUBE 10,2X12X44 2.00

25 56401142000 WASHER 10,5X31 2.00

26 0985100003 SELF LOCKING NUT DIN0985-M10 2.00

30 0912080353 AH SCREW DIN0912-M 8X35 12.00

31 0912080253 AH SCREW DIN0912-M 8X25 1.00

33 0933070253 HH SCREW DIN0933-M 7X25 2.00

34 0934070003 HEXAGON NUT DIN0934-M 7 2.00

35 58309082000 AXLE NUT M17 X 1,5 DUKE'94 1.00

36 58301098000 PLASTIC CAP 3/8'' 2663 3.00



40 54201081000 TAPERED ROLLER BEARING CPL. 2.00

41 54601084100 O-RING SUPPORT W. SEALING LIP 1.00

42 54601184000 STEARING HEAD GASKET TOP 1.00

43 54201086000 STEERING HEAD COVER 1.00

45* 50301036000 STEER.HEAD SCREW M20X1,5 WS=27 1.00

46 58301098000 PLASTIC CAP 3/8'' 2663 2.00
* = New part


